60 PIK RITE LANE, LEWISBURG PA 17837
t€ PHONE: 570-523-8174 FAX: 570-523-8175

EMAIL: frontdsk@pikrite.com WEBSITE: www.pikrite.com

Dear Grower,

Welcome to the growing family of satisfied Pik Rite equipment owners. Our goal is to help make your
harvest as enjoyable and trouble free as possible by providing equipment that is durable and keeps
down time to a minimum.

In order to provide customer service and a supply of original equipment parts to keep your machine well
maintained, we are continually striving to keep our systems state-of-the-art to utilize all available
resources that allow us to provide better and more accurate deliveries on time.

We will continue to give you the service you have come to expect from our dealer representatives and
us. In order to avoid any delays during your harvest season we make every effort to have someone
available to take your calls 24 hours a day. We have shipping companies in place to deliver your parts
as expediently as possible whether you live a few miles down the road or on the other side of the globe.
Count on us.

Sincerely,

o

Clint Morris
Parts Sales
parts@pikrite.com

Parts and Service Hotline
800-326-9763

www.pikrite.com



mailto:parts@pikrite.com
http://www.pikrite.com/




TABLE OF CONTENTS

1106-1-1 Main Frame ASSEMBIY ...... e e e e e 10
1106-1-2 TONQUE ASSEMDIY it e e e e e e e e e e e e e et e e e e e e e e eeeraan s 12
1106-1-3 HItCh ASSEMIDIY ... e e e e e e e e e e e et e e e e e e e e e e e 14
1106-1-4 1 3/8"-21 (OPTIONAL) PTO ASSEMDIY ...uuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieiisisiseeieeeseeeeenennneeennes 16
1106-1-5 1 3/4"-20 (STANDARD) PTO ASSEMDIY ..evviiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiviiiiiiiieibiibbeeeeeeeneneennnnes 18
1106-1-6 Standard AXIE ASSEMDIY .. ..o ———— 20
1106-1-6.1 Optional Steering AXIe ASSEMDIY ... 22
1106-1-7 Wheel & ROCKer ASSEMDIY ..o e 24
1106-1-8 Hub & Spindle ASSEMDIY ... e 26
1106-1-9 Optional Fender Kit "Header SIide" ........ccooiiiiiiiiiii e 28
KIT-0200 Fender, Header Side, 290 Harvester ..... Error! Bookmark not defined.Error! Bookmark not
defined.

1106-2-1 Disk Header Frame ASSEMDIY ... e 30
1106-2-2 Disk Drive Shaft ASSEMDBIY ... e 34
1106-2-3 34" Disk Shaft Assembly (Standard)..........cooouviiiiiiiii e 36
1106-2-4 36" Disk Shaft Assembly (OptionNal)........ccooiiiiiiiiiiiiie e 38
1106-2-5 Gathering Chain ASSEMDBIY ... e 40
1106-2-6 Header Height Parts ASSEmMDIY.......ouuiiiii i 42
1106-3-1 Primary Header ASSEMDBIY ... e 44
1106-3-2 Gauge Wheel ASSEMDIY . ... 46
1106-3-3 Secondary Header ASSEMDIY ..o 48
1106-3-4 Header Drive Shaft ASSEMDIY ... 50
1106-3-5 Header Return Roller ASSemDbBly ... 52



1106-3-6 Header Dirt Vibrator ASSEMBIY ... e 54

1106-3-7 Header Bar Cleaner Assembly (Standard)..........ccooveeeiiiiiieiiiiiiee e 56
1106-3-8 Header Vine ASSISt ASSEMDIY .....uiiiiiiiiiiiiiiiiiiiiiiii i 58
1106-3-9 Header Dust Shield ASSEMDIY ........uiiiiiiiiiiii e 60
1106-4-1 Primary Shaker Frame ASSEMDIY ........uiiiiiiiiiiiiiiiiiiiiii e 62
1106-4-2 Primary Shaker Cover & Shield ASSEMDIY ........uuiiiiiiiiiiiii s 64
1106-4-3 Primary Shaker Drum ASSEMDIY ......uiiiiiiiiiiiiiiiiiiiiii e 66
1106-4-4 Primary Shaker Weight & BOX ASSEMDIY ..ooovviiiiiiii e 68
1106-4-5 Secondary Shaker Drum ASSEMDIY .......uuiiiiiiiiiiiiiiii e 70
1106-4-6 Secondary Shaker Weight & BOX ASSEIM. ......uuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieeeniiieeeeeeieeeeneeeeeenanes 72
1106-4-7 Secondary Shaker Cover ASSEMDIY ........uuiiiiiiiiiiiiiiiiiiii s 74
1106-4-8 Primary Shaker Ring & FINger ASSEMDIY ........uuuiiiiiiiiiiiiiiiiiiiiiiiiiieeees 76
1106-4-9 Secondary Shaker Ring & Finger ASSEmMDIY .........uuiiiiiiiiiiiiiiiiiiiiiies 78
1106-4-10 Optional SNAKEr TINE COVEIS ....uuuiiiiiiiiiiiiiiiiiiiieiiiiieiabebe bbb aae b eaennaane 80
1106-4-11 Optional Shaker SPaCEr TUDES .......uuuuiiiiiiiiiiiiiiiii bbb 82
1106-4-12 Optional Half Ring & FINger ASSEMDIY ........uuiiiiiiiiiiiiiiiiiiiiiiiii e 84
1106-4-13 Shaker Weight Box Shield ASSEMDIY ........uuiiiiiiiiiiiiiiiiii s 86
1106-5-1 Vine & Transfer Chamber ASSEMDIY ........uuiiiiiiiiiiiiiiii s 88
1106-5-2 Transfer Drive Shaft ASSEMDIY ........uiiiiiiiii s 92
1106-5-3 Transfer Return Roller ASSEmMDIY .......uuiiiiiiiiiiiiiii s 94
1106-5-4 Transfer Bar Cleaner Assembly (Standard) ..............eeeeuiiiiiiiiiiiiiiiiiiiiiiiiies 96
1106-5-5 Optional Transfer Dirt Vibrator ASSEMDIY .........uuuiiiiiiiiiiiiiiiiiiiiiiiiiiii s 98
1105-5-6 Vine Chain Drive Shaft ASSEMDIY ........uuiiiiiiiiiiiiiiiiii e 100
1106-5-7 Optional Vine Chopper ASSEMDIY .......uuiiiiiiiiiiiiiiiiiiiiiiiiiiii e 102
KIT-0155 Vine Chopper fOr HC-290 TOMEATO .....uuuuuuuuiiiiiiiiiiiiiiiiiiiiiiiiiisbsbbiiebbssebbbesaeseeeenseeeeenenennene 102



1106-6-1 Cross CONVEYOr ASSEMDIY .. e e e 106
1106-6-2 Cross Conveyor Drive Shaft ASSEmMDIY ... 108
1106-6-3 Cross Conveyor Return Roller ASSEMDIY ........uuiiiiiiiiiiiiiiii 110
1106-6-4 Cross Conveyor Bar Cleaner ASSEM. ........uuiuiuuuuiiiiiiiiiiiiiiiiiiiiiiieiiereeeeeeeeeeeeneeeeeeneaaeee 112
1106-6-5 Cross Conveyor Cleaner Roller, Above Rear Panel .........cccooooieiiiiiiiiiiiiiieeeceeeeiin, 114
1106-7-1 DebriS FAN ASSEMDIY .uuuiiiiiiiieeiieiii et e e e e e et e e e e e e e e e raan s 116
1106-7-2 Debris Fan Paddle ASSEMDIY ........uuiiiiiiiiiiiiiiiiiii 118
1106-8-1 Debris Belt ASSEMBIY ... 120
1106-8-2 Debris Belt Drive ASSEMDIY ......uii i 122
1106-8-3 Debris Belt Idler ASSEMDBIY .....uuiiiiiiiiiiiiiiii i 124
1106-8-4 Debris Belt Shield ASSEMDIY ......uuiiiiiiiiiiiiii e 126
1106-8-5 Decking Above Debris Belt ASSEMDIY ........uuiiiiiiiiiiiiiiiiiiiiiii e 128
1106-8-6 Optional Elevation Dirt Vibrator ASSemDbBIY ...........uuuiiiiiiiiiiiiiiiii 130
1106-9-1 Lower Elevation ASSEMDIY .......u i i 132
1106-9-2 Lower Elevation Divider Bar ASSEmMDIY .........uuiiiiiiiiiiiiiiiii 134
1106-9-3 Elevation/Presort ASSEMDIY ....... i i 136
1106-9-4 Elevation Drive Shaft ASSEMDBIY .......uuiiiiiiiiiiiiiiii e 138
1106-9-5 Elevation Chain Cleaner ASSEmMDIY ........uuuiiiiiiiiiiiiiiiiiiiiii e 140
1106-9-6 Elevation ROd JUMPEr ASSEMBIY .....uuiiiiiiiiiiiiiiiiiiiii e 142
1106-9-7 ColOr SOrter ASSEMBDIY ...uuiiiiiiiiiiiieii bbb 144
1106-9-8 Optional 2nd Sorter Elevation/Presort ASSEMDbBIY ..........uuuiiiiiiiiiiiiiiiiiiiiiiiies 146
1106-9-9 Optional 2nd Sorter Divider Bar ASSEMDBIY .......uuiiiiiiiiiiiiiiiiiiiiiiiiiiiiies 148
1106-9-10 Optional 2nd Sorter Elevation Drive Shaft ASSEMDbBIY..........uuvviiiiiiiiiiiiiiiiiis 150
1106-9-11 Optional 2nd Color Sorter ASSEMDIY .......uuiiiiiiiiiiiiiiiiiiiii e 152
1106-9-12 Optional 2nd Sorter Short Aftersort ASSEMDBIY .......uuiiiiiiiiiiiiiiiiiis 154

5



1106-9-13

1106-9-14

1106-9-15

1106-9-16

1106-9-17

1106-9-18

1106-9-19

1106-9-20

1106-10-1

1106-10-2

1106-10-3

1106-10-4

1106-10-5

1106-10-6

1106-11-1

1106-11-2

1106-11-3

1106-11-4

1106-11-5

1106-12-1

1106-12-2

1106-13-1

1106-13-2

1106-13-3

1106-13-4

Optional 2nd Sorter Short Aftersort Idler Assembly ..., 156

Optional 2nd Sorter Short Aftersort Drive ASSembly ......ooooviiiiiiiiiiiiiii e 158
Optional 2nd Sorter Side Shield ASSEMDBIY ..., 160
Opt. Elevation/Presort Frame & Bar Cleaner ASSY ..., 162
Opt. Color Sorter For Presort Belt ASsembly ..., 164
Opt. Elevation W/ Presort Drive Shaft ASSembIY ... 166
Opt. Presort Drive Shaft ASSEemMDIY ..., 168
Opt. Presort ldler ASSEMDIY ... e 170
AFLErSOrt ASSEMDIY ..coiiiiiiiiiiiii 172
Aftersort Divider Roller ASSEMDIY ... 174
Aftersort ldler ASSEMDBIY ... 176
Aftersort Drive ASSEmMDIY ... 178
Aftersort Shield ASSEMDBIY ... 180
Handrail & Decking Over Aftersort ASSemDIY ... 182
Discharge Basket ASSEMDIY ......oooiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeee e 184
Inner Discharge ASSEMDIY ......ooiiiiiiiiiiiiiiieeeeeeeeee e 186
Middle Discharge ASSEMDIY ......ooiiiiiiiiiiiie e 188
Outer Discharge ASSembIy ..., 190
Discharge Drive Shaft ASSEMDBIY ... 192
Grease Banks, AXIe & Header PiVOt. ... 194
OptioNal GreasSe BaNKS ........iii it e e e e e e e e e et e e e e e e eanene 196
Standard Canopy ASSEMDIY ... 198
Optional Aftersort Enclosure ASsembly ..., 200
Optional Elevation Enclosure AsSsembly ..., 202
Opt. Aftersort Enclosure Fresh Air Fan Assembly ..., 204

6



1106-13-5 Inner Decking ASSEMDIY ... 206

1106-13-6 Outer Decking Assembly ........ Error! Bookmark not defined.Error! Bookmark not defined.
1106-13-7 Outer Hand Rail ASSEMDIY .......uuiiiiiiiiiiiiiiiiiii e 210
1106-14-1 Air CompPresSSOr ASSEMDIY ....uui it 212
1106-14-2 Air Tank & Dryer ASSEMDIY ......uuuiiiiiiiiiiiiiiiiiii e 216
1106-14-3 Air System Line & Component ASSEMDBIY .........uuiiiiiiiiiiiiiiiiiiie 218
1106-14-5 Optional Additional Air Tank ASSEMDIY .........uiiiiiiiiiiiiiii e 222
KIT-0201 2nd AIr TANK KIt 290..... . euieeiiiiiiiiiiiiiiiiiiieiiiieeeeeeee bbb eeaseeeesseeeenenennnne 222
1106-15-1 Oil TANK ASSEMBIY ....uiiiiiiiiiiiiii bbb 224

1106-15-2 Oil Cooler & Filter Assembly ..Error! Bookmark not defined.Error! Bookmark not defined.

1106-15-3 Optional Shaker Rotation Valve Section ASSemDbBIly........ccccuuiiiiiiiiiiiiiiiiiiie 228
1106-15-4 Shaker Rot. Valve Sect. Assembly W/Fresh Air Fan .........cccccccuviviiiiiiiiiiiiiiiiiiiiene 230
1106-15-5 Shaker Wgt & Header Vib. Valve Section ASSEM..........uuiiiiiiiiiiiiiiiiiie e 232
1106-15-5.1 Opt. Shaker Wgt.&Header Vib.W/ Transfer Valve ASSY .......ccoovvviiiiiiiiieeeeeeeeiiiinn, 234
1106-15-6 Aftersort & Discharge Valve Section ASSemDbBly ... 236
1106-15-6.1 Optional Discharge Valve Section ASsembly ..., 238
1106-15-7 Header Component Valve SeCtioN ASSEM . ......ciiiiieiiiiiiiiiiieee e e e e eeeeeiins e e e e eeeeeannnnes 240
1106-15-8 Elevation/Presort Valve Section ASSEMDIY ........uuiiiiiiiiiiiiiiiiiiiiiiiiiiiiee 242
1106-15-8.1 Optional Elevation W/ Presort Belt ASSemMDIY ........uuuiiiiiiiiiiiiiiiii 244
1106-15-9 Fan/Vine Chain Valve Section ASSEMDIY ...........uuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieees 246
1106-15-9.1 Optional Chopper Valve Section ASSembIy ......coooriiiiiiiiiiiice e, 248
1106-15-10 Hydraulic Motor Plumbing ASSEmMDBIY .........uiiiiiiiiiiiiiiiiiii 250
1106-15-11 Hydraulic Flow Control w/out Relief PartS.........ccccvvveiiiiiiiiieeeeeeeeece e 254
1106-15-12 Hydraulic Flow Control W/ Relief PartS .........ccooveiiiiiiiiiiiiiee e 256
1106-15-13 Hydraulic Flow Control w/ Check Valve PartS.......ccccccccceeiiiii i 258

7



1106-15-15

1106-15-16

1106-15-17

1106-15-19

1106-15-20

1106-15-21

1106-15-22

1106-15-23

1106-15-24

1106-16-1

1106-16-2

1106-16-3

1106-16-4

1106-16-5

1106-16-6

1106-17-1

1106-18-1

1106-18-2

1106-18-3

1106-18-4

1106-18-5

1106-18-6

1106-18-7

Optional Half Fixed Speed Valve ASSemMDIY ... 260

Hydraulic Relief ASSEMDIY ........u e 262
Optional Stabilizer Wheel Control Valve Parts..........cccoooiiiii 264
Safety Disk Shut Off & Reverser ASsemDbly ... 266
Electronic Flow Cn (3/4" Lines w/Relief) AssemDbly .......cccooooiiiiiiiiiiin 268
Electronic Flow Control (3/4" Lines) ASSembly ..., 270
Electronic Flow Control (5/8" Lines) ASsSembBly ..., 272
Prince Flow Control Parts ASSembBIY ... 274
Hydraulic Panel Component Mounting ASSEMDBIY ... 276
Hydraulic Cylinder Plumbing ASSemMDbBIY ... 278
Hydraulic Cylinder Control BanK.............cevviiiiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeee e 282
Electric/Hydraulic Valve ASSEMDIY .........uuiiiiiiiiiiiiiiiiiii e 284
Electric/Hydraulic Unloading Inlet SECHION ............uuuiiiiiiiiiiiiiiiiiiiiiiiiiee 286
Ele./Hyd. Double Locking Valve SECTION ..........uuuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieees 288
Double Locking Valve Section w/Steel SeatS.........ccoovvvvviiiiiiieiiiieeeceee e, 290
Electric Component ASSEMDBIY .......uiiiiiiii 292
WHL-3000 Hub & Spindle Replacement PartS..........cccuuuuveiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieees 296
HM-412C Hydraulic Motor Replacement PartS ........ccccccvvvviiiiiiiiiiiiiiiiiiiiiieeieeeeeeeeeeee 298
SRT-1548 48" Odenberg Sorter Replacement Parts ..., 299
Steel Roller Replacement PartS.......cooooo oo, 300
3.5 Dia. Roller Replacement PartS ..., 302
2.75 Dia. Roller Replacement PartS.......coooooooioi 304
Disk Reverser Replacement PartS...........couviviiiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeee e 306



PARTS
CATALOG




1106-1-1 Main Frame Assembly

Ref

10
10

11

Part No.

DC-3025
DC-3026
FRM-8105
FRM-8101
POS-8400
FRM-8400
SUP-8400
ARM-8450
BRA-8107
PIN-8111

WH-8100

192-1125B
PIN-8102

FRM-8250

Description

Red and White Reflective Tape @ 150 ft Roll
Orange Reflective Tape @ 50ft Roll

Main Frame, HC 290 Tomato Harvester

Frame, Rear Cross Frame, High Capacity Tomato
Post On Main Frame, Shaker, High Cap Tomato
Shaker Frame, High Capacity Tomato Machine
Mount, Tube, Shaker Frame, High Cap Tomato
Support, Mount, Inner Secondary Shaker, HC290
Bracket, Mount Header Panel, HC290

Pin, Tongue Main Frame, High Cap. Tomato

Adjuster, Jack Stand, Main Frame, High Cap.
Tomato

Pin, Jack Stand, Frame, 2-Point Hitch Machines
Pin, Jack Stand, Main Frame, HC290 Tomato

Frm. Header Cyl. Mount, HC290

1C

Parts i

Will Fit SN

Remarks

Assembly
0.04

0.06

1



11061-1

11




1106-1-2 Tongue Assembly

Ref

10

Part No.

FRM-8110
PIN-8110
SPA-8110
SFT-8110
BRA-8110
HC-400-30
BT-8110
DC-4w
DC-1183

DC-1180

Description

Tongue, Main Frame to The Two Point Hitch
Tongue Swivel, Main Frame, High Cap Tomato
Bushing, Tongue Swivel, High Cap Tom

Shaft, Cylinder Pin, Tonge HC290

Bracket, Hose Holder, Tongue HC290
Hydraulic Cylinder 4" x 30"

Belting, Hose Holder, Gooseneck

Decal, Logo, White, 5.25" Long, Tanks, 1/29/99
Company Information Decal, 3" x 7.75"-

Serious Injur/Death Decal, Read Manual

12

Parts i

Will Fit SN

Remarks

Assembly
1

1



11061-2




1106-1-3 Hitch Assembly

Ref

10
11
12
13
14

15

16
17
18
19
20
21
22
23
24
25
26

100

Part No.

HP-630
FRM-8111
PIN-8210
SFT-8112
SUP-8210
BAR-8213
BAR-8214
BAR-8215
BAR-8216
BAR-8217
POS-8110
SUP-8110
PIN-003P
GBX-252
HP-365-C15

HP-365-C17

BT-8110
BRA-8200
BRA-8201
BT-8200
GF-1827-45
GF-1827
DC-0021
DC-0025
HOS-350-4-96S
CL-72
BAR-8218

BL-24-FW

Description

Synthetic Gear & Bearing Oil @ Qt.

Frame, 2 Point Hitch HC290 Tomato

Gooseneck Hitch Pivot/Swivel, Tractor Hitch Frm
Shaft, Gooseneck Hitch Pivot, HC290

Support, Rear Swivel Plate, Gooseneck Hitch
Bar, Spacer, Back Top, Hitch/Tongue, HC290
Bar, Spacer, Back, Bottom, Hitch/Tongue, HC290
Bar, Spacer, Front Top, Hitch/Tongue, HC290
Bar, Spacer, Front Middle, Hitch/Tongue, HC290
Bar, Spacer, Front Bottom, Hitch/Tongue, HC290
Post, Pivot Holder, Tongue HC290

Support, Pivoting Hose Holder, Tongue HC290
Pin, Quick Hitch & Tomato

Two Pad Gearbox for HC290

Hydraulic Pump, Model 365

Hydraulic Pump, Model 365

Belting, Hose Holder, Gooseneck

Bracket, Outsd, PTO Belting, Hitch Assy, HC290
Bracket, Inside, PTO Belting, Hitch Assy, HC290
Belting, PTO, Hitch Assembly, HC290 Tomato
Grease Fitting 1/8 NPT 45

Grease Fitting 1/8 NPT Straight

Decal, Caution, 1000 rpm PTO

Decal, Danger, Entanglement In Rotating Drive
3-1/2" ID, Clear Suction Line Covering

5" Gear Clamp

Bar, Spacer, Front, Gooseneck Hitch

1 1/2" Flat Washer, Zinc

14

Parts i

Will Fit SN

Remarks

Assembly
3.5

1

20

BAR-8214

Mfg. No. P365B178**AB12-
7/P330BBIAB17****AB10-1



11061-3

E IF MORE SPACING

15



1106-1-4 1 3/8"-21 (OPTIONAL) PTO Assembly

Ref

801

802
803

804

805
806
807
808
809
810
811
812

813

Part No.

PTS-8100

PTS-8100-FH

PTS-8100-RH
PTS-1002C

PTS-4001B

PTS-3001-D
PTS-40011Y
PTS-8100-A
PTS-1002E
PTS-40010S
PTS-40011S
PTS-1002J
PTS-1002K

PTS-1010K

Description

1-3/8 21-spline, x 1-3/8 6-spline gearbox (HC290)

1-3/8 x 21-spline, Front Half for PTS-8100, PTS-
4002

1-3/8 x 6-Spline, Rear Half for PTS-8100, PTS-8101
PTO Yoke (Waltershied) 1 3/8" x 21 spline

Extended Lube Cross & Bearing Kit

Spring Pin 10x90

Inboard Yoke, Tractor Half

1-3/8 x 6-spline, Clamp Type

PTO Shield Cone (Waltershied)
PTO Outer Shield (Waltershied) Chili
PTO Inner Shield (Waltershied) Chili
PTO Shield Bearing Ring

PTO Shield Safety Chain

Screw

16

Parts i

Will Fit SN

Remarks

Assembly
1

19101-

Waltershied
Yokes

19101-

IH MX Series Quick Hitch On
Ford New Hol. Quick Hitch Off
JD 7000 & 8000 both Hitch
configs

Case I|H above 160 HP Quick H
on

Case IH Under 159 HP Both
Hitch configs

John Deere PN AW25386

Replaces PTS-1002B



11061-4

17




1106-1-5 1 3/4"-20 (STANDARD) PTO Assembly

Ref

801

802

803

804

805
806
807
808
809
810
811
812

813

Part No.

PTS-8101

PTS-4001-FH

PTS-8100-RH

PTS-1002A

PTS-4001B

PTS-3001-D
PTS-40011Y
PTS-8100-A
PTS-1002E
PTS-40010S
PTS-40011S
PTS-1002J
PTS-1002K

PTS-1010K

Description

1-3/4 x 20-spline x 1-3/8 6-spline gearbox (HC290)

1-3/4 x 20-spline, Front Half for PTS-8101, PTS-
4001

1-3/8 x 6-Spline, Rear Half for PTS-8100, PTS-8101

PTO Tractor Yoke (Waltershied) 1-3/4 x 20 Spline

Extended Lube Cross & Bearing Kit

Spring Pin 10x90

Inboard Yoke, Tractor Half

1-3/8 x 6-spline, Clamp Type

PTO Shield Cone (Waltershied)
PTO Outer Shield (Waltershied) Chili
PTO Inner Shield (Waltershied) Chili
PTO Shield Bearing Ring

PTO Shield Safety Chain

Screw

18

Parts i

Will Fit SN

Remarks

Assembly
1

19101-

Waltershied
Yokes

19101-

IH MX Series Quick Hitch On
Ford New Hol. Quick Hitch Off
JD 7000 & 8000 both Hitch
configs

Case I|H above 160 HP Quick H
on

Case IH Under 159 HP Both
Hitch configs

John Deere PN AW25387

Replaces PTS-1002B



11061-5

19




1106-1-6 Standard Axle Assembly

Ref

10

11

101
102
103

104

Part No.

WHL-8109
PIN-8109
MOU-8109
SFT-8109
SFT-8111
SPA-8100

HC-350-608S

HC-400-08
SHD-8100
BAR-8609

COV-8100

BL-8-100-SC
BL-6-600-C
BL-6-N

BL-6-LW

Description

Axle, On Main Frame, High Cap Tomato Machine

Axle Swivel, High Cap Tomato Machine
Mount, Bushing on Axle Swivel, High Cap Tom
Shaft, Pin, Axle Swivel, HC290 Tomato

Shaft, Long Pin, Axle Swivel, HC290 Tomato
Spacer, Axle Cylinder, HC290 Tomato

Hydraulic Cylinder 3.5 bore x 6" stroke 30.75"
retracted

Tie Rod Cylinder, 4" x 8", #8 SAE Port
Top, Axle Shield, HC290 Tomato
Bar, Shield Hold, Axle, HC290 Tomato

Cover, Hydraulic Cylinder, Axle Assembly, 290
Tomato

1/2-13 x 1" Knurled Point Set Screw
3/8-16 x 6 Carriage Bolt GR5
3/8-16 HEX NUTS zZC

3/8 SPLIT LW ZC

20

Parts i

Will Fit SN

Remarks

Assembly
1

1



11061-6

21



1106-1-6.1 Optional Steering Axle Assembly

Ref

10
101
102
601

602

Part No.

COV-8100

WHL-8109
PIN-8109
MOU-8109
SFT-8109
SFT-8111
SPA-8100

HC-350-12

HC-400-08
SHD-8100
BAR-8609
BL-8-100-SC
BL-6-600-H
EL-0009

ELC-8004

Description

Cover, Hydraulic Cylinder, Axle Assembly, 290

Tomato

Axle, On Main Frame, High Cap Tomato Machine

Axle Swivel, High Cap Tomato Machine

Mount, Bushing on Axle Swivel, High Cap Tom

Shatft, Pin, Axle Swivel, HC290 Tomato

Shaft, Long Pin, Axle Swivel, HC290 Tomato

Spacer, Axle Cylinder, HC290 Tomato

3 1/2 x 12 Welded-Double Acting Cylinder for

Steering

Tie Rod Cylinder, 4" x 8", #8 SAE Port
Top, Axle Shield, HC290 Tomato

Bar, Shield Hold, Axle, HC290 Tomato
1/2-13 x 1" Knurled Point Set Screw

3/8 UNC X 6 HH C/S BOLT GR5 ZINC
Actuator Control Panel With Potentiometer

Axle Control Cable 28', HC290

22

Parts i

Will Fit SN

Remarks

Assembly
1



11061-6.1

23



1106-1-7 Wheel & Rocker Assembly

Ref Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 WHL-8100 Right Rocker, Axle, HC290 Tomato 1
2 WHL-8101 Left Rocker, Axle, HC290 Tomato 1 WHL-8100
3 PIN-8101 Pin, Rocker, Axle w/5/8" Hole 2
4  WHM-8002 High Capacity Tomato Tire/Wheel Assy. Mounted 4 290 Recommended Tire Pressure,
43 Ibs.
5 BRA-8111 Bracket, Strap, Wheel & Rocker, HC290 Tomato 4
800 WHT-3100 8-8-6 Wheel, 3/8" Positive Offset (Trelleborg) 4
801 WHT-8002 500/60-22.5 TR Tire 421 Tread Type 4

24



11061-7

RE TREAD

[

NOTE: DIRECTION OF T

25



1106-1-8 Hub & Spindle Assembly

Ref Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 WHL-3000 Hub Assembly Complete (includes spindle) 4

26



11061-8

27




1106-1-9 Optional Fender Kit "Header Side"

Ref Part No. Description Parts 1 Will Fit SN Remarks
Assembly
0 KIT-0200 Fender, Header Side, 290 Harvester 1

KIT-0200 Fender, Header Side, 290 Harvester

Ref Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 SHD-0122 Fender, 290 Tomato Harvester 1
2 BAR-0111 Backing Bar 2
3 SPA-0059 Spacer, Fender, 190 Tomato Harvester 2 SPA-0059
100 BL-8-850-8 1/2-13 x 8 1/2 HH G8 4
101 BL-8-LN 1/2-13 HEX LOCK NUT NYLON INSERT ZC 4
102 BL-8-FW 1/2 USS FW zC 8

28



11061-9

29



1106-2-1 Disk Header Frame Assembly

Ref

10
11
100

101

Part No.

ADJ-8200

ADJ-8201

FRM-8204
SHD-8200
ARM-8200
ADJ-8204
MOU-6132
DC-ARROW
DC-1176
DC-1184
BL-14-N

BL-14-LW

Description

Adjuster, Left Side, High Cap. Tomato

Adjuster, Right Side, Disk Header, High Cap.
Tomato

Frame, Disk Header, HC290

Shield, Disk Header, HC 290 Tomato

Arm, Side Mounting Plate, Disk Header, HC290
Adjuster, Roller Chain, Disk Header, HC 290
Mount, Adjuster Support, Depth Wheel, Cucumber
Decal,Yellow Direction Arrow

Decal, Danger-Hand Chain Sprockets

Danger Decal, 3" x 16"

7/8" x 9 Plated Nuts

7/8" Lock Washer

30

Parts i

Will Fit SN

Remarks

Assembly
1

1

61397001-



11062-1

31



11062-1

32




33



1106-2-2 Disk Drive Shaft Assembly

Ref

10
11
12
13
14
15
16
100

101

Part No.

194-155
ARM-1420
BR-125-072
BR-072-RAK
CPS-6057
HM-500-OMS
KEY-4-4-32
KEY-5-5-20
SC-20-2
SP-80B11-20-5
SPU-3612-20-4
STP-1228
GF-1428
SP-8012-T
CH-80-58
BR-12572-LC
BL-8-175-H8

BL-8-LNS

Description

Shaft, Gathering Chain

Arm, Short Mount, Motor w/ SAE A Two Bolt Pad

Bearing, 1 1/4 Fafnir tri-seal, 72mm OD
Bearing Housing 72 mm

Coupler, Solid, 1.25", Cucumber & Tomato
Hydraulic Motor

Shaft Key 1/4" x 2" Square Cut (1018)

Shaft Key 5/16" sq x 1 1/4" Square Cut (1018)
Shaft Collar, 2 piece 1 1/4" bore

11 Tooth #80 Sprocket 1 1/4" bore 5/16" key
Urethane Sprocket 36-12 1 1/4 bore 1/4" key
Stop, Motor, Arm Mounted, High Tor. Motors
Grease Fitting 1/4" x 28 straight

#80 Idler Sprocket

Roller Chain #80 58 Pitches

1 1/4" Locking Collar - Bearing Protector

1/2 x 1 3/4",Grade 8,Hex Head

1/2 Stover Lock Nut

34

Parts i

Will Fit SN

Remarks

Assembly
2

2

This Replaces CPS-6056.

Replaces HM-1420-TC

Sub SP-3612-20-4



11062-2

35



1106-2-3 34" Disk Shaft Assembly (Standard)

Ref Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 191-131 Shaft, Disk 2
3 BR-100-RAK Bearing Housing 100 mm 4 11001
4  BR-200-100 2" Fafnir Bearing, Tri-ply 4 11001
5 GF-1428 Grease Fitting 1/4" x 28 straight 2
6 GF-1428-90 Grease Fitting 1/4" x 28 90 2
7 HD-150-34 34" Header Disk, AR500 2 Replaces HD-140-04
8 KEY-8-8-40 Shaft Key 1/2"x 1/2"x 2 1/2" 2
9 SP-80SF28 #80 Sprocket 28 Tooth x SF Bushing 2
10 SP-SF-2 SF-2" Bushing 2

100 BL-8-FW-8 1/2 FLAT WASHER G8 ZC 8

101 BL-8-LW 1/2 SPLIT LW zC 8

102 BL-8-SW 1/2 SAE FW zC 8

36



11062-3

37



1106-2-4 36" Disk Shaft Assembly (Optional)

Ref

10
100
101

102

Part No.

191-131
BR-100-RAK
BR-200-100
GF-1428
GF-1428-90
HD-150-36
KEY-8-8-40
SP-80SF28
SP-SF-2
BL-8-FW-8
BL-8-LW

BL-8-SW

Description

Shaft, Disk

Bearing Housing 100 mm

2" Fafnir Bearing, Tri-ply
Grease Fitting 1/4" x 28 straight
Grease Fitting 1/4" x 28 90

36" Header Disk, AR500

Shaft Key 1/2"x 1/2"x 2 1/2"
#80 Sprocket 28 Tooth x SF Bushing
SF-2" Bushing

1/2 FLAT WASHER G8 ZC

1/2 SPLIT LW zC

1/2 SAE FW ZC

38

Parts i

Will Fit SN

Remarks

Assembly
2

4

11001

11001



11062-4

39



1106-2-5 Gathering Chain Assembly

Ref

10
11
12

13

100
101
102

103

Part No.

ADJ-155
BC-6-1236-60
BAR-8204
BRA-8204
RLT-035-228

RLT-635-2210-RV

SCR-162
SCR-164
SCR-8205
SCR-8204
RLA-3023-T
RLA-3024-T

RLT-535-2210-SC

BL-8-1100-H
BL-8-LN
BL-10-600-T

BL-10-N

Description

Adjuster, Nose Tightener, Gathering Chain
Gathering chain, 3/8 bars 12in wide x 60 links 36mm
Bar, Gathering Chain Bracket Holder, HC290
Bracket, Gathering Chain, HC290

Roller 3.5 dia x 2.2 x 1/2" bore, no flange

6" Flange Roller 2.2WF 3.5 Dia, 5/8" Bore w/Inverted
Spindle

Scraper, Upper, Inner, Disk Header
Scraper, Upper, Outer, Disk Header
Scraper, Right Side, Hub, HC290
Scraper, Left Side, Hub, HC290
Straight Scraper, RH

Straight Scraper

5" Flange Roller 2.2 WF 3.5 dia, 5/8" bore w/ Hub for
Scraper

1/2-13 x 11 HEX CAP G5 ZC
1/2-13 HEX LOCK NUT NYLON INSERT ZC
5/8-11 x 6" Fully Threaded Bolt

5/8-11 HEX FIN NUTS ZC

40

Parts i

Will Fit SN

Remarks

Assembly
2

2



11062-5

41




1106-2-6 Header Height Parts Assembly

Ref

10
11
12
13
14
15
16
17
18
19
20
21
22
101
102

103

Part No.

ACT-042-2
ELC-042-19
WT-17H
ELC-042-28
ADJ-HC99
ARM-HC99L
ARM-HC99R
BAR-9023
BR-100-ER
CH-3-28
HVR-5479
KEY-4-4-12
MOU-103
ARM-HC03
MOU-HC03
PL-6192
PL-HC99
SFT-HC99
WHL-HHC-99
SHD-HC03
WT-14
WT-7
HC-250-3008
SUP-8100
SHD-HC05
BL-5-N
BL-16-400-H

BL-16-LN

Description

Actuator, Wired for Any Length Harness, Fits All
Actuator Cable Only 19

Heavy Duty Wire Tie 17.5"

Actuator Cable Only 28’

Adjuster, Wheel Control Height Adj, HHC

Arm, Left, Control Wheel, HHC

Arm, Right, Control Wheel, HHC

Bar, AHHC Trailing Wheel Mount

Bearing, 1" ER

3/16 LINK CHAIN 28 LINKS

Rotary Valve, Microtorque w/ high pressure ends
SHAFT KEY 1/4"x3/4" SQUARE CUT (1018)
Mount, Wheel Arm Bar Support, HHC, Cuc & Tom
Arm, Rotary Valve. HHC, 2003

Mount, Trailing Wheel Arms, HHC, 2003

Depth Disk Wheel, 14.375 Dia.

Plastic, Chain Guard Wheel Arm, HHC

Shaft, Wheel Arm Mounts, HHC

Spider Wheel Assembly

Shield, Rotary Valve, HHC, 2003

Wire Tie 14 1/4"

Wire Tie 7"

Hydraulic cylinder 2 1/2" x 30" #8 SAE Ports
Support, Wheel Hold Up, Header Height, HC290
Shield made from hose for HHC Hoses, HC 290
5/16 UNF FIN HEX NUT A563 GrA ZINC

1" x 4" Gr 5 HH Bolt Zinc Coated

1" Lock Nuts w/ Nylon Inserts

42

Parts i

Will Fit SN

Remarks

Assembly
2

1

12

50

50

11001-



11062-6

43



1106-3-1 Primary Header Assembly

Ref

10
11
12
13
14
14
15

16

17
18
19
20
21
22
23
26

101

Part No.

SUP-8203
SUP-8204
BAR-8200
BAR-8525
BRA-3525

FRM-8527

FRM-8528
MOU-8225
PIN-8225
SUP-8205
SUP-8202
PL-8200
PIN-250L
RLA-010-013-8
RLR-040-108
RLA-000-118

RLT-027-108

RLS-522-2010
RLA-000-028
RLT-324
RLT-535-228
RLT-635-228
ADJ-3550
RLR-050-108
MOU-8201

BL-16-N

Description

Support, Cross Tube, Primary Header, HC290
Support, Mud Pusher, Primary Header, HC290
Bar, Disk Header Mount, High Cap Tomato
Bar, Bolt-on, Primary Header, HC290 Tomato
Bracket, Mount Support, Flex. Head

Frame, Outside, Primary Header, HC290 -04
Tomato

Frame, Inside, Primary Header, HC290 -04 Tomato
Mount, Adjuster, Primary Header, High Cap Tom.
Pin, Adjuster, Primary Header, High Cap Tomato
Cross Tube, Header Control, 290 Tomato Harvester
Support, Cyl Mnt, Disk Header, High Cap Tomato
Plastic Shield, Primary Header, HC290 Tomato

1/4" Lynch Pin

Spindle for Urethane Roller (no standoff)

4" Flat Roller

Standoff, 1/2" X 1 1/8"

Roller 2.75" dia. 1/2" Bore

Steel Roller, 5" Flange, 2.2" Dia, 2" wide
Washer/Spacer

Rubber 3 Point Shaker

5" Flange Roller 2.2WF x 3 1/2" dia, 1/2" bore
6 1/2" Flange Roller 2.2 WF 3.5 dia, 1/2" bore
Adjuster, Quick Attach Header (Pickle)
Roller, 5" flat

Cross Mount, Header, 290 Tomato Harvester

1" Nut

44

Parts i

Will Fit SN Remarks

Assembly
2

1

30097001-

MOU-8225

Changed to Urethane in 2006

2755C1X (Old Number, Single
Bearing)

Sub RLU-522-2010

11001-

30096001-



11063-1

45




1106-3-2 Gauge Wheel Assembly

Ref

100
101
102

103

Part No.

WHL-178
WHL-190
WHL-194
WHL-6132
ADJ-8202
ADJ-8203
PIN-3-20
BL-14-N-HOLE
BL-4-FW
BL-4-LN

BL-4-200-H

Description

Bearing Protector @Pair

Gauge Wheel Hub and Spindle Complete
Mounted gauge wheel, including tube.

Depth Control

Adjuster, Handle, Gauge Wheel, HC290 Tomato
Threaded Rod W/ Holes, Gauge Wheel, HC290
Roll Pin 3/16 x 1-1/4 Stainless Steel

Nut W/ Holes, Disk Header, HC290 Tomato

1/4 USS FW zZC

1/4-20 HEX LN NE zZC

1/4-20 X2 HEX CAP G5 ZC

46

Parts i

Will Fit SN

Remarks

Assembly
1

2

61397-1-5

Sold in Pkg. of 100



11063-2

47




1106-3-3 Secondary Header Assembly

Ref

10
11
12
13
14
15
16
17
18
19
20
21
22
23

24

Part No.

BAR-8301
BAR-8302
BRA-8305
PAN-8303
PAN-8304
SID-8161
PIN-8300
SUP-8300
SUP-8301
SUP-8302
SUP-8303
SUP-8304
BRA-1936
BRA-1938
SUP-8251
RLR-040-108
RLA-000-118
RLT-535-228
SHD-8303
LA-703A
LA-703B
RLT-835-228
BAR-8305

DC-1174

Description

Bar, Cross, Secondary Header, HC290 Tomato

Bar, Outside Support, Secondary Header, HC290

Roller Bracket, Elevation, 290 Tomato

Panel, Outside, Header, HC290

Panel, Outside, Sec. Header, HC290

Panel, Insd Hdr Conveyor Side, High Cap Tom
Pin, Secondary Header, High Cap. Tomato
Support, Top Angle, Header Panel, HC290
Support, Bottom Angle, Header Panel, HC290
Support, Front, Header Panel, HC290
Support, Middle, Header Panel, HC290
Support, Rear, Header Panel, HC290
Bracket, Lower Roller for Header Chain (L.H.)
Bracket, Lower Roller for Header Chain (R.H.)
Support, Oil Cooler & Compressr Mount

4" Flat Roller

Standoff, 1/2" X 1 1/8"

5" Flange Roller 2.2WF x 3 1/2" dia, 1/2" bore
Access Door, Header Side Panel, 290 Machine
Large Rubber T Latch Assembly

T Latch Keeper

8" Flange Roller 2.2 WF 3.5 dia, 1/2" Bore
Bar, Inside, Support, 2ndary Header, HC290

Decal, Danger Keep Hands and Feet Away

48

Parts i

Will Fit SN

Remarks

Assembly
1

1

[uy

[N

I

12

12

PAN-8303

192-101K

SUP-8251

Changed to Urethane in 2006



11063-3

49




1106-3-4 Header Drive Shaft Assembly

Ref

10
11
12
13
14
15

16

17
18
800

801

Part No.

SFT-8302
BR-085-RAK
BR-175-085
PL-8300
SP-50B16-28-6

SP-4212-28-6-HC

CPS-6057
MOU-1228
CH-50-43
HM-500-OMS
GF-1428
KEY-5-5-20
KEY-6-6-16
KEY-6-6-24
CL-72

BC-8-5342-75-254

PL-1419
194-109A
BC-7-53-75-CN

BC-8-53-75-ST

Description

Drive Shaft, Header, HC290 Tomato
Bearing Housing 85 mm

Fafnir Bearing 1 3/4 Tri Seal

Plastic, PVC Pipe, Header, HC290 Tomato
Sprocket, #50, 16 tooth, 1.75" bore

42-12 High Chrome Sprocket, 1 3/4" Bore x 3/8
Keyway

Coupler, Solid, 1.25", Cucumber & Tomato
Mount, Motor, SAE A Two Bolt, Disk Header
Roller Chain 43 pitches #50w/master link
Hydraulic Motor

Grease Fitting 1/4" x 28 straight

Shaft Key 5/16" sq x 1 1/4" Square Cut (1018)
Shaft Key 3/8"x 1"

Keystock 3/8" x 3/8" x 1 1/2" Square Cut (1018)
5" Gear Clamp

Header Chain, High Capacity Tomato Model 2100

Plastic, Molded Hub for Drive Drum, 1 3/4" bore
Disk Motor Stop
7116 x 53 Connecting Rod for 75mm Belts

1/2x53 Rivet Rod for 75mm Belting

50

Parts i

Will Fit SN

Remarks

Assembly
1

2

11001

290
harvester

This Replaces CPS-6056.

Replaces HM-1420-TC

replaces BC-8-5342-254

Available as update kit



11063-4

51



1106-3-5 Header Return Roller Assembly

Ref Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 SFT-8300 Shaft, Header Return Roller, High Cap Tomato 1
2 BR-062-MPB Stamped Bearing Housing for 1 1/4" bearing 2
3 BR-125-062 Bearing, 1 1/4 Fafnir tri-seal, 62mm OD 2
4 SP-50B16-20-4 Sprocket, #50, 16 tooth, 1.25" bore 1
5 KEY-4-4-20 Shaft Key 1/4" x 1 1/4" 1

52



11063-5

53




1106-3-6 Header Dirt Vibrator Assembly

Ref Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 SFT-8301 Vibrator Shaft, Secondary Header, High Cap 1
Tomato
2 BR-085-RAK Bearing Housing 85 mm 2
3 BR-175-085 Fafnir Bearing 1 3/4 Tri Seal 2
4 CPJ-6051 Coupler, Motor Side 1in. bore 1 19101 Sub 194-6053
5 CPJ-6055 Coupler, Urethene Spider 1 19101 For use with CPJ-6052 and
CPJ-6051 Sub CPS-6053
6 CPJ-6052 Coupler, Shaft side 1 1/4in. bore 1 19101 Sub 194-6053 Exept on Debris
Fan
7 HM-115 Hydraulic Motor 1
8 BRA-8106 Bracket, Motor Mount, Dirt Vibrator, HC290 1
9 RLT-027-108 Roller 2.75" dia. 1/2" Bore 4 2755C1X (Old Number, Single
Bearing)
10 GF-1428 Grease Fitting 1/4" x 28 straight 2
11 192-163 Cleaner bar bracket 1 19101-

54



11063-6

55




1106-3-7 Header Bar Cleaner Assembly (Standard)

Ref Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 BAR-8306 Bar Cleaner for 53" Chain on 75mm Belts 1
2 192-362A Chain cleaner bar (Left) 1 19101-
3 192-362B Chain cleaner bar (Right) 1 19101
4 BR-062-MPB Stamped Bearing Housing for 1 1/4" bearing 2
5 BR-125-062I Bearing, 1 1/4" ID, TS 2

56



11063-7

57



1106-3-8 Header Vine Assist Assembly

Ref

10
11

12

13
14
15
16
17
18

800

Part No.

PAN-1105
PAN-1107
PAN-8302
BRA-8302
SHD-8301
BRA-8304
SHD-8302
BRA-8303
SFT-8303
BAR-8303
BR-062-MPB
BR-125-062
CPS-6057

HM-1228-TC

SPU-3610-20-4
194-108
BRA-1100
BC-6-5372-84
RLT-535-228
RLT-035-228

BC-3510

Description

Panel, Weldment, Inner Forward, Vine Assist
Panel, Weldment, Inner Rear, Vine Assist

Panel Outer Rear, Vine Assist, High Cap. Tomato
Bracket, Top of Panel, Vine Assist, HC290 Tomato
Shield, Right Side, Vine Assist, HC290

Bracket, Top of Panel, Left Vine Assist, HC290
Shield, Left Side, Vine Assist, HC290

Bracket, Cross Bar, Secondary Header, HC290
Shaft, Drive, Vine Assist, HC290

Bar, Cross Support, Secondary Header, HC290
Stamped Bearing Housing for 1 1/4" bearing
Bearing, 1 1/4 Fafnir tri-seal, 62mm OD

Coupler, Solid, 1.25", Cucumber & Tomato

TCI Motor

Sprocket 36-10 1 1/4 bore 1/4" key urethene
Disk Motor Mount

Bracket, Motor Mount, Vine Assist

Overhead Assist Chain for High Capacity Tomato
5" Flange Roller 2.2WF x 3 1/2" dia, 1/2" bore
Roller 3.5 dia x 2.2 x 1/2" bore, no flange

Grooveless Snap Ring, 10mm.

58

Parts i

Will Fit SN Remarks

Assembly
1

1

Kit-0050

Kit-0050

BRA-8303

BAR-8303

This Replaces CPS-6056.

Replaces HM-1228-CH, And
HM-188R

Available as update kit

Kit-0050



11063-8

59



1106-3-9 Header Dust Shield Assembly

Ref

10
11

12

Part No.

PAN-8106
PAN-8105
BRA-8103
BRA-8104

BAR-8105

MOU-8100
PAN-8101
PAN-8102
BRA-8108
BAR-8101
BT-8101

BRA-8109

Description

Panel, Back Header, Dust Shield, '04, HC290
Inside, Front Header Dust Shield

Bracket, Dust Shield, Primary Header, HC290
Bracket, Dust Shield Tab, Primary Header, HC290

Angle, Support, Cooling Fan/Primary Header,
HC290

Mount Angle, Top of Panel/Header, HC290

Panel, Inside, Front, RH, Dust Shield, HC290
Panel, Inside, Back, RH, Dust Shield, HC290
Header Cyl. Mount to Header Dust Shield, HC290
Hold Down Belting, Front, Header Dust Shd, HC290
Belting, Front, Header Dust Shield, HC290 Tomato

Hose Holder at Header Cyl. Mount, HC290

6C

Parts i

Will Fit SN

Remarks

Assembly
1

1

BRA-8104



11063-9

61



1106-4-1 Primary Shaker Frame Assembly

Ref

Part No.

FRM-8415
PAN-8404
PAN-8405
PAN-8406
PAN-8408
PAN-8409
PAN-8410
TL-03470

PAN-8415

Description

Frame, Primary Shaker, High Capacity Tomato
Panel, Top Front Inside, Shaker, HC290
Panel, Inside Middle, Shaker, HC290

Panel, Inside Rear, Shaker, HC290

Panel, Outside Front, Shaker, HC290

Panel, Outside Middle, Shaker, HC290

Panel, Outside Rear, Shaker, HC290

Top Link, Category "0"

Panel, Inside, Shaker Chamber, HC290 Tomato

62

Parts i

Will Fit SN

Remarks

Assembly
1

1



11064-1

63




1106-4-2 Primary Shaker Cover & Shield Assembly

Ref

10
11

12

Part No.

COV-8403
COV-8404
SUP-8403
BT-8403
BT-8401
CH-3-16
SUP-8402
PIN-8400
SPRG-12-10-100L
BAR-8402
BAR-8403

CH-3-3

Description

Shaker Cover, Back, Primary/Secondary, HC290
Shaker Cover, Front, Primary/Secondary, HC290
Supt. Shaker Shields, Primary/Secondary, HC290
Belting, Shield, Front, Primary Shaker, HC290
Belting, Shield, Back, Primary Shaker, HC290
3/16 Link Chain 16 Links

Support, Pipe, Primary/Secondry Shaker, HC290
Pin, Shaker Shield, Primary Shaker, HC290

3/4 Od x 5/8 Id x 1-1/4" Light Duty Spring

Belting Holder, Primary/Secondary Shaker, HC290
Belting Sup, Primary/Secondary Shaker, HC290

3/16 Link Chain 3 Links

64

Parts i

Will Fit SN

Remarks

Assembly
1

1



11064-2

65






















































































































































































































































































































































































































































































































































































































































































































































